
-4- Model T33905 Scroll Saw Stand (Mfd. 07/23+)BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

T33905 Parts Breakdown & List
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REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT33905001 HEX BOLT 5/16-18 X 1 7 PT33905007 BOTTOM BRACE (SHORT)
2 PT33905002 FLAT WASHER 5/16 8 PT33905008 BOTTOM BRACE (LONG)
3 PT33905003 TOP BRACE (SHORT) 11 PT33905011 CARRIAGE BOLT 5/16-18 X 1/2
4 PT33905004 TOP BRACE (LONG) 12 PT33905012 ADJUSTABLE LEG EXTENSION
5 PT33905005 LEG 13 PT33905013 COMBO WARNING LABEL
6 PT33905006 HEX NUT 5/16-18 14 PT33905014 GRIZZLY.COM LABEL

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes 
off or becomes unreadable, the owner of this machine MUST replace it in the original location 
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.




